A/ EES5S™ Q:f’/C’Z
é-@/ofz 0&?{&00& 144

3ATBEP’KEHO
Hakaz Minicreperpa OXOpOHU
3A0pOB’s Vkpaiuy
Ne
Peectpauiiine NOCBiUeHys

No

e

Iepeknag YKpaiHChKoOr0 MOBOIO,  aBTeHTHYHiCTE IKOrO  minTBepmkena 3agBHUKOM a6o
YTOBHOB&XEHHM Hyy Npeacrasuukom, indopmaniy IIpo  3actocypanng JMKapCEKOro 3acof .
3aTBEPIKEHO] BinmosiHo N0 HOPMAaTUBHUX BuMmOr KpaiHu 3a$IBHHKa/BHp06HHKa, IO BiAMOBigaroTs

CTaHzapram, PCKOMEH0BanuM BOO3, 3acBinueHuit minmucon 3asgBHuKa a6o YIOBHOBA)X€HOT0 HuMm
IIPeICTaBHUKa

3aiABHuK, Kpaina: MIKPO JIABC JIMITEJ, Innis
MICRO LABS LIMITED, India

Bnpo6Hm<, KpaiHa: MIKPO JIABC JIIMITE,ZI, Inpis
MICRO LABS LIMITED, India

» IO THCHepryoTsest o 100y
Levofloxacin 100 mg Dispersible Taplets

TabJIeTKy, o AUCTICPTyIOThCS, 110 100 Mr No

100 (10x10) y Omicrepax
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JeBognokcanuy TalleTkw, 1o AHCIEPryIoThes 110 100 M

WHOPAR 4acTHHa 4
(Mikpo Jlacc Jimiren), TB356

Bepezens 2020

PEKOMEHIOBAHO WHO-PQ

KOPOTKA XAPAKTEPI/ICTI/IKA JIKAPCBKOTO 3ACOBY

s kopomxa Xapakmepucmuxq NKapcyvxozo saco
npexeanighixayii BOO3. Pekozwendaz;ii‘ i3 3acmoc
ma na ingopmayii Cyeopux pezyns

CropiHka 2317
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JleBodnokcauun Tabnerkn, mo JAUCHEPryroThes o 100 mMr WHOPAR uacruna 4
(Mikpo Jla6e Jlimitern), TB356 Bepesens 2020

1. HA3BA JIIKAPCHLKOI'O 3ACOBRY
[TB356 Toprosa Hasga]* (JleBodmokcauun TabNeTKH, 110 AaucnepryroTsest 1o 100 Mr)

2. SIKICHUM I KUIBKICHMI CKJIAJ
KoxHa Tabnerka, mo aucnepryerscs, Mictits 100 mr nesodokcauny (y BUrIsi remirigpary).

3. JIKAPCBKA ®OPMA

Tabnerku

Tabnetku Bix CBITJIO-KOBTOrO 10 KOBTOrO KONMbOpy, Kpyrii, IUIOCKi, 3i ckomeHuM kpaem, Ge3
TIOKPHUTTA 3 INIHOOKOI0 PUCKOIO 3 OXHOrO GOKY i 3;erka omykini, 3 TUCHeHHAM "LDT" Ha IHIIOMY
oo,

Tabnetky MoskHa po3minuTu Ha piBHi 103M.

4. KJIIHIYHI XAPAKTEPUCTHKH

4.1 TepanesTHuHi nokaszauus

JleBonokcaumn Tabnerku, mo Aucnepryroteca no 100 mr moxasamuit gitasm mo 15 POKIB y
NOEIHAHHI 3 iHIMMMHU NIPOTUTYOCPKYNbO3HUMH  IpemapaTamMy  Juis MIKYBaHHA TyGepKynbo3y,
CpuYMHeHoro Mycobacterium tuberculosis.

Taxo3K 3aCTOCOBYETBCA Y TOEAHAHH] 3 HIIUMYU NPOTUTYOEPKy/IbO3HUMH NIpEnapaTamMu [JIs:

1. JlikyBauHs nepruof miuii TY6epKyIb03y, Yy TIHBOIO 10 pudamninuHy i criiikoro o i3oHiazuny

2. MynbTHpE3HCTEHTHOTO Ty6epKynp03y (MJIP-TB)

Horo cnig 3aCTOCOBYBAaTH JIMIIE B TOMY BHINAIKy, KONH npenapary nepoi niHii He migXonsaTs
4Epe3 PE3UCTEHTHICTb.

Cuin posraspatn odiuiiiui HacTaHOBH i PEKOMEHALIT Mmoo JiKyBaHHs TyOepkynbo3y. Odiuiiini
HACTaHOBH, K NPABHUJIO, BKIIOYAIOTh BKa3iBku BOO3 ta Micuesnx OpraHiB OXOPOHHM 3J10pOB’s.

et npodykm npusnavenuii ons dimeii. Tum ne MeHuie, eKnoYena iHpopmayis npo pusuxu, wodo
sacmocyeanns y oopocaux (anpuxnad, npu SAX6OPIOANHAX neyiHKu, eazimnocmi ma 200yeanui
2pyooio); ye 3abesneyye docmyn 0o nosHoi iHghopmayii.

4.2 Cnoci6 3acTocyBanns Ta 1031
Hitu Baroro 10 24 kr i Bikom 10 15 POKiB:
Pexomennosana 10608a 103a Juis gitew € Bix 15 no 20 Mr /kr.

o3yeanna y dimeii 00 15 poxie (v 2 npuiiomu na 0006y y po3dinenux dosax)

Bara nmaiieara  [5-6 kr 7-9 kr 10-15 xr 16-23 kr 3BHYaiiHa
MaKCHMasbHa
io6oBa J03a

Kinekicte 1 1.5 2 abo 3 3 abo 4 L5r
Tabnerok (100 mr) (150 Mr) {(200 mr a6o 300 Mr) (300 mr a6o 400
MT)

Crueunianbai nonyasiuii
Topywenus gyuxyii nupox

7N
. eq 0 . . . £ ¥ . \(ﬁ‘t{fv %
*Toprosi Ha3BH He npexBalidikyrotecs BOO3. Le BIAMOBINANBHICTD, IO MOKJIaAeH4 Ha’ Hauionansiui \

5/ <

OpraH 3 peryJoBaHHsl JTiKapChbKUX 3acobiB. #

CropiHka 3 3 17
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Jlepodnokcarnun TabeTky, mo aucnepryrorses mo 100 mr WHOPAR wuacruua 4
(Mixpo JlaGe Jlimitex), TB356 Bepesenr 2020

Ina nauientis 3 PO3paxyHKOBHUM KilipeHcoM KpeaTuniny <30 mMii/xB, 3 remomiasizom abo 6e3 Hroro,
A03Y CJIiA 3MEHIIHTH 10 750-1000 M- Y TPH IPUHOMM Ha THKIEHb.

Hopywenus ¢ynryii nevinxy

Kopurysanus AO3YBaHHS He NOTPi6HO.

Joou noxunozo 8iKy

Y mozeii moxunoro BIKy He MmoTpi6HO KOpUTyBaTH n03yBaHHs, KpiM Toro, mio HaKJIafaeThes 3
YPaxyBaHHAM QyHKLi HupOK.

Iponywena doza ma 6r06anns nicns esedenns 0osu

Baxuieo, mo6 namient BXKMBAB JIIKH PeryjispHo 3a TpusHa4eHHam. Ilponymeni nosu MOXYThb
30IBIINTH PH3HK cTifikocTi A0 JIEBODIIOKCALIMHY Ta 3HU3UTH Horo €(eKTHBHICTS.

[TanienT noeunen NPUIAHATH TPONYIEHY 103y, SKIO Le cTanocs MeHme 12 FOIMH TOMYy. SIkmo 3
MOMEHTY OaxkaHoro NPUHOMY 103H MHHYJIO Ginbime Hisg 12 ronuy, nauient nopuuen MIPOMYCTHTH
WO R03y Ta NpUAHATH HacTynHy SallIaHOBaHy 103y y 3BHYaiiHHiI yac, [Manienr we mosumen
NpuAMaTH noABiiHy J03y.

AKwo nauient Bu6mopap JleBodokcaunn TableTKy, mo AuCIepryroThes mo 100 mMr npotsirom |
FOMMHH Micns npuiiomy, NOTPiGHO NpHitHsTH AOZATKOBY 103y. SIKIO GMr0BOTA BUHMKaE Oinbue Hix
H4CPe3 TOANHY micns nmpuifomy o3, NALieHTy He MoTpiGHO NPUAMATH I0NaTKOBY 1103y, i BiH MOsKe
NIPUHHSATH HAacTyNHY A03y, AK 3a3BHYaH, KoJM e HeoOXiaHo.

Crioci6 3acrocyBanus
OpanbHe 3actocysanns.

BBEIICHHS IUTHHI BCiel 103M.
Tabnerku MosxHa NpUiAMaTH 3 Tkero a6o 6e3 i, (luB. Takox po3nin 4.5).

4.3 Iporunoxasauus

JleBodnokcanun TabIeTKH, 1o AUCTICPryrOThCs 110 100 Mr npoTUnokasauui;:

® Yy NMauUieHTiB 3 migBHUImEeHOO YYTIHUBICTIO 10 NeBOIIOKCALMHY, IHIIMX XiHOMOH]R abo 1o Gynp-
AKOI 3 IOTIOMI>KHHX pPEYOBHH

® Y mauieHTiB 3 eninenciero

Yy TManieHTiB i3 3aXBOPIOBaHHAMM CYXOXHJIb B AHaMHE3l, MOB’s3aHuMH i3 3aCTOCYBaHHAM

¢ropxiHonony

TIpH BiloMoMy aGo Mi03proBaHOMy PH3HKY NIposoHrauii intepsany QT

JITSAM 10 5 Kr

MiJl Yac BariTHOCT]

Y XKIHOK, sIKi FOIyIOTE 15009101 %9)

4.4 Coenianbui 3acTepekenHs Ta 3an106ixkHi 3axoan

Tenounim ma Po3pusu cyxoocuns

Pizko MoxyTs Tpammsrucs BUNIAAKH TeHauHiTy. Haityacrime pe CTOCYE€TbCA  aXi/IOBOro
CYXOKHILIA, 1 MOXE IIPU3BECTH 10 PO3pHBY CyXoxunns. TeHAMHIT Moxe BUE PKATHTE DYE-SKHIA yac
Tepamii, a Takox Yepe3 Kilbka MicauiB micus ij NIPUNIHHEeHHs. Pus a@ﬂﬁéﬂgﬁif:ﬁj@gospmy
CYXOXMILIA 36iMbIIyeThCH Y nmarienTin JITHBOTO BiKy, y NaLi€eHTIB, b %{(\QQP/I/IMy}OTL ‘!'Il?nﬁpar y
A03ax 1000 mr Ha 106y, Ta y NaUi€HTIB, SKi MpHiMarOTh KOpTHKOCTepQI: 3@;{;@%1}1 naliie
HeoOXinHe peresbHe CTIOCTEPEIRCHHS M yac JikyBaHHs JIeBodIoKcan

‘%:ITaMI/I
cag :\HOM".fL 1 agi{eﬂ*ran//g cnin
= e

0 A

CropiHka 4 3 17
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JleBodhnokcaunn Tabnerkw, mo aucnepryrorses no 100 mr WHOPAR wuacruna 4
(Mikpo Jla6e Jlimiten), TB356 Bepesens 2020

KOHCYJIbTYBAaTUCS 3 JIIKAPEM, SKIIO Yy HUX 3’ SBUJINCH CUMITOMH TeHAuHITy. Ilpu migospi Ha
TEHIUHIT Tepamilo JeBO(IOKCAMHOM MOTPIOHO HeraifHo NPUIIMHUTH Ta pO3INOYATH HAJIEeKHE
JiKyBaHHs (HapUKJIaz iMMOOini3anio) ans ypaxenoro CYXOXKHJLIA.

3axeoprosanns, euxnuxani Clostridium difficile

Hiapes, 0co6auBo y Bakkux BUNAJKax, MEPCUCTyIOYa Ta/4u reMopariyHa, Mmig 4Yac 4M micis
JIKyBaHHS JIEBO(IOKCALIHOM, MOKe OyTi cumnToMoM XxBopobu, Bukiukanoi Clostridium difficile,
HafOIbII TSHKKOI GOPMOIO AKOT € NICEBIOMEMOPAHO3HUIN KOMIT. SIKIO BMHHMKAIOTH HiJ103pH Ha
TNICEBAOMEMOPAaHO3HUI KOMIT, Clig Heraiino NIPUMHHUTA  3aCTOCYBAaHHA JI€BOGJIOKCALMHY, a
nalieHTaM cnif 6e3 3aTpHMKH 3aCTOCOBYBaTH MIATPUMYBANbHI 3aco6M i, SKIIO noTtpibHo,
cnenn¢ivny Tepamnito (Hanpukiaz, NepOpaNbHUIA MPUHOM BaHKOMILMHY). 3aco6u, mo NIPUTHIYYIOTE
MOTOPHKY KHILCYHHUKY, NIPOTHUIIOKa3aHi y Liif KiiHiuHii cuTyaui.

Hayienmu, cxunvni do cydom

JleBodnokcanun nporunokasanuit manientam 3 CHiIencielo B aHaMHesi i, sk 1 iHmi XiHOJIOHH,
TIOBMHEH 3aCTOCOBYBATHCS 3 HA3BHYAHOK 06epexkHICTIO NaLi€HTaM, CXHIIBHUM JI0 CYIOM, TaKUM
SK MALEHTH 3 YpasKEeHHAMH LICHTPaNbHOI HEPBOBOI CHCTEMM, NIPH OJHOYACHi i Tepanii ¢peHbydenom
Ta NORIGHMMU [0 HEOrO HECTEPOITHHMHU pOTH3aNanbHUMH JIIKAPCbKUMH 3aC00aMHU UH JTiKaMH, 110
SHUXKYIOTb CyAOMHMIA MOPIT, TAKUMH 5K Teodinin (qus. posnin 4.5). V pasi nosisu cynom JKyBaHHs
NeBO(IIOKCALIMHOM CJTii TPUITHHKTH.

Ilayienmu 3 nedocmammuicmio 2110K030-6-pocpamoeziopozenasu
IlauienTy 3 NaTeHTHUMH 4u HagBHMME nedeKTaMu aKTHBHOCTI TIF0K030-6-pocdataeriaporenasu
MOKYTb OYTH CXMIIBHEMH JI0 TEMOJTITHYHUX peakuii npu JikyBaHHi aHTHOaKTepialsHUMH 3aco0amu

TPYTIH XiHOJIOHiB, TOMy eBOdIIOKCALMH TM CJIiJl 3aCTOCOBYBATH 3 06EPENKHICTIO.

Tayienmu 3 nuprosoio nedocmammicmio
OcKinbKH NeBOdIOKCALMH BUBOUTHCS TIEPEBAXXHO HUPKaMH, MOTpiOHa KOpeKIis 103U i XBOpHX
i3 3HIKeHO ByHKUje0 HHPOK (IHB. po3nin 4.2).

Peaxyii zinepuymnusocmi

JleBodokcaunn Moxe yac Bix Hacy BUKIIMKaTH CepHO3HI OTEHLIHO NeTabHi peakuii miaBUmeHo
YYTIMBOCTI (HAaNpHKIAk, aHriOHEBPOTHYHHiL HaOpAK ax 10 aHadinakTHYHOro LIOKY) TS
3aCTOCYBaHHS MOYATKOBOI 03U (AMB. po3xin 4.8). Y LBOMY BHMaJKy MNali€HTaM CIiJ NPUITHHUATH
JNiKyBaHHs HEraifHo.

Baorexi 6ynvosni peaxyii

[Ipu 3acrocysanHi NeBO(IIOKCALMHY TOBIIOMISIIM 1IPO BUHUKHEHHS BaYKKUX OyJIBbO3HHX peakIi,
Takux K CMHApoM CriBeHca-J[’KOHCOHA a60 TOKCHYHMIA eMifepManbHuii HeKpoNi3 (IMB. po3mim
4.8). INauienTn nosinui 6ytn indopMoBaHi, 0 Npy BHHUKHEHH] Oyab-AKuX peakuii 3 60Ky mKipu
Ta/ab0 CIIM30BHX 0GONIOHOK CJTif HeraifHo 3BEPHYTHCSA JI0 JIiKapsl.

Hucenixemis

Ax i npu 3actocysauHi ycix xiHonouis, MOBIZOMIISIIA TPO MOPYIIEHHS PIiBHA IJIOKO3H B KpOBI,
CepeNl AKMX OYNM AK BUMALKHU TiMOrTiKeMii, Tak i rinepriikemii, wo crnocrepiranucs, sk IIPaBUJIO, Yy
MALIEHTIB 3 IYKPOBUM 1iaGeToM, ki OTPUMYBAllM  CYMyTHIO Tepga'@’g"'ﬁ&bg}agnwnm
LyKpO3HHXKYBaNbHUM IIpeNapaTtoM (HanmpHKia, rniGeHknamigom) abo iHC%&{’H@Sﬁﬂé fgpyjﬁ\gocx

S
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JleBodhnokcanus TaGneTku, wo AuCHepryoThes no 100 mMr WHOPAR uacruna 4
(Mixpo JIa6e Jlimitex), TB356 Bepesens 2020

NPO BUIMAJKH TiNornikeMivyHoi koMu. Y NaiieHTis 3 LlyKPOBUM J1iabeTOM PeKOMEHIYETLCS PETeNbHO
KOHTPOJTIOBATH piBEHb INIFOKO3M B KPOBi (1UB. po3zin 4.8).

Ipoghinaxmura gomocencubinizayii

Xoua Qorocencubinisawis BUHMKae mpu NpHiHOMI JeBO(IOKCALNHY myXe PiKo, 3 MeTolo ii
YHUKHEHHS Malli€eHTaM He DPEeKOMEHIYeThcs (€3 0coBIHBOL noTpebu mignaBatuca Ail CHIIBHHX
COHSYHMX MPOMEHIB YHM INTY4YHOro yJibETpadioseToBoro BHUIIPOMIHIOBAaHHs (HamlpUKIaz, JaMIu
IITYy4YHOTO COHLA, COJIAPiN), mO6 3ano6irtu oroceHcHGinizanii.

Tayienmu, axi ompumyrome anmazonicmu eimaminy K

OCKiNbKM ~ MOX/IMBE  30iNBIIEHHS MOKA3HUKIB Koarysuifaux  TecriB  (ITY/mixHapoxue
HOpMarisauiiine CHiBBifHOWEHH ) i/a60 KpoBoTeua Yy MaUi€HTIB, fAKi NpUAMalOTh NeBodIOKCALMH y
NOEHAHHI 3 aHTaroHicrom BiTaminy K (Hampuknan BapdapvHOM), TOKa3HUKH KOaryJisiuii ciuin
KOHTPOIIOBATH, AKIIO i JTiKaPChKi 3aC06U 3aCTOCOBYIOTH OXHOYACHO (IHB. po3zin 4.5).

Hcuxomuuni peaxyii

Hosigomnsanu mpo ncuxoruuni peakuii Y TNauieHTiB, AKi NpuiMaloTh XiHOMIHM, BKIIOYAIOYH
neBOdIIOKCAaUMH. Y 1yKe piAKICHHX BHMaAKaX BOHH NpOrpecyBanu 0 CyiuMAadbHUX IYMOK Ta
CaMOZIECTPYKTHBHOT NMOBEAIHKH, iHOI /MINe micns MpuitoMy eauHoi 103U nesoduokcanuy (auB.
posnin 4.8). V BumaaKy, SKIIO y MawieHTa BHHUKAIOTH Ui peakuii, mpuiioM neBodOKCaLMHY CITix
TIPUIMHHTH Ta BIATHCA 0 BiINOBiAHMX 3axofiB. PekoMenayeTses 3 00€pexkHICTIO 3aCTOCOBYBATH
neBOQJIOKCAMH MaUi€eHTaM i3 [CHXOTHYHUMH posnazamu abo mMalieHTaM i3 MCUXIYHHMHM
3aXBOPIOBAHHSAMH B aHAMHE3I.

Ilooosacenns inmepeany QT

Crix 3 obepexHicTio cTaBuTHCS 10 3aCTOCYBaHHS (TOPXiHONOHIB, BKIIOYAIOUH neBo(IoKCaIuH,
nauieHTaM 3 GaKTopamu pU3MKy [OLOBKEHHS intepBany QT, TakuMmu sK:

— BPOJXKEHUI CHHIPOM IOZOBKEHHS iHTepBany QT;

— CYNYTHE 3aCTOCyBaHHs JIIKAPCEKHMX 3aco0iB, BIIOMUX CBOEIO 31aTHICTIO MOJIOBXKYBATH iHTEpBaJI
QT (Hampukiag nmpoTHAapUTMIYHHX 3ac0GiB knacy IA Tta IIl, TPUUMKIIYHMX aHTHAENPECAHTIE,
MaKpoJli/liB, aHTUTICUXOTHKIE, MeTaJoHy);

— HCKOPHMTOBAHMH €IeKTPONITHUI ucbananc (HanpuKiazn rinokaniemis, rinomarsiemis);

— icHyr0109a XBopo6a cepIis (Hanpukmaz cepueBa HEIOCTATHICTS, iHapkT Miokapa, Gpaaukapis).
IlanienTy TiTHBOrO BiKY Ta XKiHKH MOXYTb OyTH GiNBIN YYTIMBMMH 1O NiKapchKHX 3aco00iB, 1O
noxoBxkyioth iHTepsan QT. V 38’a3ky 3 wum HeoOXiHO 3 06epekHiCTIO 3aCTOCOBYBaTH
dropxiHononu, BKMOYarOYH NeBO(IOKCALUH, MALIEHTaM LHX TPyIL.

Ilepupepuuna netiponamis

[Tosinomunsnocs npo Bumaaku CEHCOPHOT 260 CeHCOMOTOpHOI nepudepuyHoi Herponarii, ska Moxe
IIBU/IKO PO3BMBATHCA, y NaUi€HTIB, sAKi npuiiMann ¢TopxiHONOHH. Ilpuiiom neBodokcauuny
MOJXHa MPONOBXKYBaTH JIHMIIE TOAi, KOJMM KODPHCTH MEPEBAKAE PHU3MKH OO HE3BOPOTHOT
Heiponarii.

llayienmu 3 myasthenia gravis

JleBodnokcanmn ciin sacrocoBysary 3 obeperxHicTio mauientam 3 myasthenia gravis uepe;

CHMITOMH MOXYTb MOCHIIFOBATUCh. DTOPXiHONOHH, BKJIHOYAIOYH neBO(IIOKCalUH, )

HEPBOBO-M’5130BOi 6J10Ka Ta MOXKYTh OCHIIOBATH M’SI30BY C1abKicTh y natieHti \iﬁyﬁﬁhﬁ{i@ '

gravis. ¥ micnsapeectpaniiinomy nepioni cepiosni no6iuni peaxuii, BKII0aR0wH néT%ﬁggé B J}igxn’a
[ ®f 4‘%}’ 3
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JleBodmokcannn TabneTku, mo aucnepryorses mo 100 mr WHOPAR uyacruna 4
(Mikpo Jla6e Jlimiten), TB356 bepesens 2020

Ta CTaHM, WO MoTpebyBanM 3aXOJiB 3 MIATPUMKM JUXaHHA, Oynd MOB’sA3aHi i3 3aCTOCYBaHHAM
¢dTopxiHOJOHIB y nawieHTiB 3 myasthenia gravis.

Oniamu

V nauieHTiB, fKi OTpUMyBaiH 1eBO(JIOKCALMH, BA3HAYEHHS OIIaTiB y ce4i MOXKe JaBaTH XHOHO-
TO3UTHBHUN pe3ysbTaT. MoKe BUHHUKHYTH HEOOXiAHICTh MiATBEpAMTH TO3UTHUBHI pe3yNbTaTH Ha
OmiaTH, OTPUMaHi MPY CKPUHIHTOBOMY TECTI, 33 JOTIOMOT0I0 OijbIl crieuuiyHUX METOIB.

I'enamobiniapni nopywenns

Ilpu 3acrocyBanHi JieBodIOKcauuHy (TMEpeBaXHO Y TALIEHTIB 3 THKKAMH OCHOBHHMHU
3aXBOPIOBAHHAMM, HAMPUKIAJ, CETICUCOM) MOBIJOMIISIOCS MPO BHMAAKK HEKPO3y MEYiHKH ax 0
NEYiHKOBOI HENOCTATHOCTi, WO 3arpoxyBana KUTTIO (auB. pos3ain 4.8). IlaumieHram ciix
PEKOMEHIyBaTH ITPUITMHUTH JIiKyBaHHS Ta 3BEPHYTHCS JI0 JiKaps, KO BHHUKAIOTH TaKi IPOsIBU Ta
CHMITOMM XBOPOOH NEUYiHKH, K aHOpPEKCis, )KOBTSHMIL, TEMHa ceda, cBepOix a6o Goui y minsHui
KUBOTA.

Ilopywenus 3opy
Sxmo BuHMKalOTh Oyap-fKi MOpylIeHHS 30py abo mobiuHi peakuii 3 GOKy opradiB 30py, Clij
HeraiHo 3BepHyTHCA 10 odTansMoora (aus.po3ainu 4.7 ta 4.8).

Cynepingexyin

3acTocyBaHHs J1eBOQIIOKCALMHY, OCOGIMBO TpUBaNe, MOXKE MPHU3BOJUTH [0 HAAMIPHOrO pOCTY
HEYyTJIMBUX (PE3UCTEHTHHX) N0 NpenapaTy MikpoopraHiamis. SIKIIO mij yac Tepanii po3BHBAETHCA
cynepiHdekis, HeoOXiJHO 3aCTOCYBaTH HAEXKHI 3aX0/IH.

Bnnue na pesynomamu nabopamoprux 0ocniosxcenn

V nauieHTiB, Ki OTpUMYBaJH JICBO(IOKCALIMH, BA3HAYEHHS OIIaTiB y cedi MOXKe JaBaTH XHOHO-
NIO3UTUBHUI pe3ynbTaT. Moxe BMHMKHYTH HEOOXiAHICTH NMiATBEpAWTH MO3UTHBHI pe3y/bTaTH Ha
OIiaTH, OTPYMaHi PH CKPUHIHTOBOMY TECTi, 3a OMOMOTOI0 6iblI crienuiYHIX METOIB.
JleBookcaunn Moxke NpurHiuyBatH pict Mycobacterium tuberculosis i y 3B’S3Ky 3 UMM
NPU3BOJUTH 10 XUOHO-HETaTUBHUX pe3yJbTaTiB NpH Gakrepionoriuniii giarnocTuui TyGepkyabo03y.

Ileoiampuyna nonynsyis

Uepes HeCHpUATIMBUH BIJIMB Ha XpAIIi B IOBEHIIBHUX TBapHH (HMB. po3ain 5.3) Ta ofMexeHy
HOKYMEHTalil0 ImoA0 Oe3nekd Ta BiAMOBIAHI KOpUIYBaHHS JO3M, IeBOQIOKCALMH CIij
3aCTOCOBYBaTH B JiTel Ta miymiTkiB 3 iHdekuiero M. tuberculosis, nuine SKIIO BBAXKAETHCA, IO
KOPHCTB MEPEBUILYE PU3HUK i AIbTEPHATUBHOTO JIiKyBaHHS HEMAE.

Anespusma/Oucexyis aopmu
Y xomi emimemionoriyHMx JoCHimKeHb OyJNO BCTAHOBIEHO, WO MpPH 3aCTOCYBaHHI
(TOpXiHONOHIB y mNali€eHTiB 3pocTae pU3MK aHEBPM3MH AOPTH Ta pO3NIApYBaHHA AOpPTH,
0c00JIMBO y 0Ci0 MOXUIIOTO BiKY.

Tomy nauientam, siKi MaroTh OOTSAXKEHHN aHEBPU3MOIO aOPTH CiMeifHMIT aHaMHe3, malieHTaM i3
paHille JiarHOCTOBAHMMH aHEBPU3MOIO aOPTH Ta/abo po3mWapyBaHHAM aoOpTH, a TaKOX
nauieHTaM, AKi MaloTh GaKTOPU PU3HKY ab0o CTaHH, WO CIPUIIOTH PO3: TKY af §DH3MH 20pTH
Ta/abo po3lapyBaHHIO a0pTH (HaanKnazL, cuHapoMm MapdaHna, ¢ / 1) Exnepca-
Haunnoca, aprepiit Taxascy, riraHTOKJIITHHHMH apTepiiT, XBQ
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Jlesodinokcanmn Tabnerku, mo aucnepryrorses mo 100 mr WHOPAR uacruna 4
(Mikpo Jla6e Jimitexn), TB356 Bepesens 2020

BiloMMH  aTepockiepos), dropxiHoNOoHM  crig NPU3HAYATH MiCAs  peTenbHOi OLiHKH
CIiBBIJHOIIEHHS KOPUCTL/PU3UK Ta MOKIIUBOCTE! 3aCTOCYBAHHS IHUIMX BapiaHTIB TiKyBaHHs.,
Ilpu nosBi pantosoro Gomro B XKHUBOTI, IpyaHiit xnitui a6o Y CIHHI y nepiox 3acTocyBanHs
NMpenapaty nawieHTam ciif TepMiHOBO 3BEPHYTHCA JI0 JiKaps.

Tpusani, ineaniousyioui ma nomenyiuno neobopomni cepiiosni nobiuni peaxyii.

Y nyxe pigkicHux Bumankax Yy MALieHTIB, AKi OTPUMYIOTH XiHONOHH Ta ¢ropxiHononu, HesanexkHO
Bil BiKy Ta HasBHHX axTopiB pusuxy nosigomsu Npo TpuBaii (MPOTAroM MicsAwiB aGo POKIB),
IHBaniTu3ytoui Ta morenuiiino HE3BOPOTHI MOGIYHi peakwii, ski BIIMBAIOTE Ha pi3Hi, a iHozi Ha
JEeKiTbKa CHCTeM oprasisamMy (30kpema OTIOPHO-PyXOBY, HEPBOBY, NMCHXiYHy Ta OpraHm qyTTs). Y
Pasi MOSBH Nepmwmnx o3Hak a6o CHMITOMIR Oy mb-sikoi mo6iuHOT peakwii citix Heraiino IPUIUHUTH
sacrocysanus Jleodnokcauun TaGnerok, mo Aucnepryioteea mo 100 mMr Ta 3BepHyTHCH 32
KOHCyJIbTaLli€0 10 JiKaps.

Baxnueo BpaxoBysartu Brmus YCIX JIOMOMIKHMX pe4oBHMH Bin JMiKiB, fKi OJHOYACHO npuiimae
TNawiext.

4.5 B3saemonis 3 inmumu JIKapCcLKHMHM 32c06aMu Ta iHmi BH/H B3a€EMOII.

Coni saniza, anmayuou, Wo micmams mazuiti abo amominisi, dudanozun,

BeMokTyBanhs neBodIoKcauMHy 3HaYHO SHWKYETbCS NPH OXHOYACHOMY 3acCTOCYBAaHHI coleif
3aii3a, MarHiii- a6o anromiHieBux aHTalMMIB abo NMAaHO3UHY (Le CTOCYETBCS JIMLIE JKApChKUX
dopM nunaHosmHy 3 amomiuiii- abo MarHieBMicHHMHU Oydepuumy 3acobamu). OmmouacHe
34CTOCYBAaHHA (TOPXiHONOHIB Ta My/IbTHBITAMIHHHX Tpenaparis, IO MiCTATh LMHK, 3HHXKYE IX
abcopbuiro micis TIepopanbHOro npuiiomy. PekomenmyeTsest ne 3aCTOCOBYBATH IIpenaparH, sKi
MICTATb JBOBaNeHTHi ypu TPUBAJICHTHI KAaTiOHH, Taki K coi 3ali3a, coyi UMHKY, Mardiii- a6o
aNIOMiHIMBMICHI aHTauMau abo AMIaHO3MH (LI€ CTOCYETHCS JIMIIE JKapChKuX Popm AUIAHO3UHY 3
aOMiHil- a60 MarHifiBMicHUMH Oybepuumu 3acobami), NPOTAroM 2 roauH 10 abo micis npuiiomy
Jleodnokcauun Taberok, mo aucnepryrotbes 1mo 100 mr.

Biomoctynwicts NEBOGJIOKCAIMHY 3HAYHO SMCHILYCTECA MPM  OJHOYACHOMY 3aCTOCYBaHHi 3
CykpanbparoM. SKmo namieHToB] HEOOXiZHO OTpUMyBaTH sK Cykpanb®at, Tak i JleBodnokcanun
TabJIeTKH, IO AMCTEPryoThes mo 100 MT, Kpallle MpuAMaTH cyKpaab(aT yepes 2 roaHHM micis
npuiioMy JleBodnokcanun TabJIeTOK, IO AUCTIepryIOThes 1o 100 Mr.

Teoghinin

Y kniHiyHOMY HocHimKkeHH] apmaxoxineTHuHOT B3aeMoii neBoduiokcanyHy 3 Teodininom He OyJo
BUSBIIEHO. [IpoTe MOXKIINBE CYTTEBE 3HMKEHHS CYAOMHOrO MOpPOTy MpH OJTHOYACHOMY 3aCTOCYBaHHi
XIHOJIOHIB 3 TeodiniHOM.

HII3IT
OnHouache 3actocyBamus 3 HECTEPOIIHUMU  MTPOTH3AMIAIEHUMHU npenaparamu  (HII3IT) moxe
NiIBUMIIATH PU3KK BUHUKHEHHS TOKCHYHOCTI /Il LEHTpaIbHOT HEPBOBOI CHCTEMH, iHOJi MOB'a3aHOT

3 BUKOPHCTaHHAM (ropxiHonony. Haiiuacrimme TNOBIIOMJIAIOCA TPO B3aEMOIIO 3 4 HoM. Lle
. . . . P bt § = 8 .
MOXXEe BUHMKATH i 3 IHIIUMHU ¢ropxinononamu, ane € mao MIATBEPIXKEHD. H? ﬁ;w*ﬁ;cy@Ma, i B
. . = . N Ss 7 \Y
aHaMHE31 MOXKyTb MaTH GiNbIUUil pH3HK. (mMB. Takox po3min 4.4.) o PN

Konuenrpanit neBOdIIOKCAlMHY Gy MpuGIn3HO Ha 13% Oinbmi y npncymjéi’ié*l* d}gﬂﬁygi;eé W HI
TP OIMHOYHOMY 3aCTOCYBaHHI. » M,
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JleBodmokcauun Tabnetky, o aucnepryrorscs no 100 mr WHOPAR vuacruna 4
(Mixpo JlaGe Jlimiten), TB356 Bepesens 2020

Ilpobeneyuo i yumemuoun

[poGenenun Ta uumernany CTATHCTHYHO NOCTOBIPHO BITMBAIOTH HA BUBEICHHS neBodioKcanuny.
HupkoBuii kmipenc neBo(IoKcaluny SHIDKYETBCS Y NPUCYTHOCTI UUMETHUIMHY Ha 24 % Ta
npoGenenuay na 34 %, HUepes Te, mo o6uaBa Npenapaty 34aTHi 610KyBaTH KaHalbLEBy CeKpellito
neBodoxcauuny. Onnak TP N103ax, siKi BUNPOGOBYBaMCs Y XOZli noCniKeH s, He € BiporiquuMm,
o6 cTaTHCTHYHO 3HAaYyINl KiHeTMYHi BiaMiHHOCTI Mamu KIiHIYHY 3Hadumicte. Crig 3
00epexHICTIO cTaBUTHCS 10 OAHOHACHOrO npuitomy neBodIoKcanuHy 3 JKapChKMMH 3ac06amu, 1o
BIUIMBAIOTE HA KAHAIIBLIEBY CEKPEL[i0, TAKUMH sIK NPOOCHELM Ta UMMETHANH, 0COBIIUBO y NauieHTiB
3 HUPKOBOKO HEAOCTATHICTIO.

Luxnocnopun
Ilepion waniBBHBemeHHS LHKJIOCTIOpHHY 36inblyeThess Ha 33 % [IpM OJJHOYAaCHOMY mpuiiomi 3
nesodoKkcanuHOM.

Anmazonicmu eimaminy K
IIpu  onHOYacHoMy 3aCTOCYBaHHI 3 aHTaromicramu BiTaminy K (Hanpuknan, BaphapuHOM)

. v

TOBiXOMJIANOCSA TIPO i ABUICHHS KOary IaUiiHuX mapamerpis (IMY/mixxnapoanue HOpMarisaniiine

Jikapcoki 3acobu, o noooesCcyIOMY inmepean QT

JleBonokcaumn, sx i inmi ¢ropxiHononu, cnix 34CTOCOBYBATH 3 OGEPEXHICTIO MamieHTaMm, sKi
OTPUMYIOTE JIiKapChKi 3aco6H, BimoMi cBocro 3JIaTHICTIO NMOJOBKYBAaTH inTepsan QT (Hampukan,
NIPOTHAPUTMIYHI  3aco6u knacy IA Ta III, Tpuumkniumi AHTHACTIDECAHTH, MaKpoTigu Ta
aHTHICUXOTHYHI JlikapehKi 3aco6m, METafioH) (2uB. po3ain 4.4 («IlogoBxeHHs inTepBany QT»)).

Jikapcoki 3acobu, Wo nionsearome HUPKOBO-Kananvyeeiii cexpeyii

Ilpu npuitManHi BucOKHX A03 XiHOJIOHIB OJHOYACHO 3 (HWIMMH JKapCbKUMM 3acobammu, ski
MiIAI0TECS HUPKOBIii KaHanbLeBiii cexpeuii (Hanpuknan, npoGeHeun]1, IMMETHINH, ¢dpycemin Ta
METOTpeKcaT), MOMIIHBE NMOPYLIEHHS BUBEICHHA Ta MiJABUILEHHS PiBHS B CHPOBATLli KPOBi.
JleBodnokcauun moxe NOTeHUIHHO BIIMBaTH Ha KJIipeHc naMiBy uHy (migBumyroun pisens
namiByvHY), ane He NPOTHUNOKAa3aHMit 3 iHmKMMHU AHTHPETPOBIPYCHUMH npenapatamu, i ioro
AO3yBaHHS HE NOTPiGHO KOpHUryBaTH

B3zaemoois 3 incero ma Hanosamu,

npuioMy ixi.

4.6 ®eprunbHicTs, BariTHiCTE Ta rPyAHE roqyBaHHs
Kinku dimopoonozo 8iKy

HeobxinHo ynmkaru paritmocri Y KIHOK, sKi oTpuMYIOTH JMIKYBaHHS N€BODIOKCALIMHOM. Crin
BXKHBATH aNeKBATHI NPOTU3AILTi K 3ax01H. :

Bazimuicme
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JleBognokcauuu TaGneTkH, mo AUCTIEPryIoThes 1o 100 mMr WHOPAR vyactuna 4
(Mikpo Jla6e Jlimiten), TB356 Bepesens 2020

Hani mono 3acrocysanus NeBOQIOKCALMHY Y BariTHUX € 0GMEKEHUMH. Hocnimxenns Ha TBapunax
HC BKa3ylOTh Ha NpAMI YM HEMpAMi WKixMMBi edekTH woao PENpPOAYKTHBHOI TOKCHYHOCTI (IUB.
posain 5.3). Uepes BincyTHicTs mochimkens ua JTOAAX Ta MOXKJIMBE YWIKOMKEHHS XiHOJOHAMMU
Cyri060BOro Xpsia B opraHismi, Akuii pocTe, NeBOQIIOKCALNH MOXHA 3aCTOCOBYBATH Y BariTHHX,
TiIBKH SIKIIO MOTEHUi{HA KOPHCTB NepeBakae PH3UKH, 200 BIACYTHA anbTepHATHBA JTiKyBaHHS.

1 pyone 200ysanns

Henocrarueo indopmanii mpo suminenns NEBO(IIOKCALMHY B MOJIOKO JIOAMHH; OJHAK IHILi
¢ropxiHonoHu BuAiNAOTECH 3 TPy AHAM MOJIOKOM. 3a BiICYTHOCTI JaHUX y JIOAMHM Ta HASBHOCTI
CKCTICPUMEHTAJIBHUX JIAHHX, IO 103BOJIAIOTH CTBEPKYBATH PO PU3KK YIIKOAKEHHS CyriI060BOro
Xpslla B OpraHi3Mmi, skuit pocre, GTopxiHoMOHAMH, JleBodnokcauun Tabnerky, mo JMUCTIEPTyIOThCS
no 100 Mr He crix 3acTocoByBaru ’KIHKaM, fKi FOYIOTb Ipy IO (IUB. po3nin 5.3).

Depmunvricme
Hemae indopmauii npo smnus JleBognokcaunn Tabnerok, mo aucnepryrorscs mo 100 mr Ha

¢eprunsHicTs. JleBodiokcaun He CNIPUYUHAB TOTipLICHHS (GepTUIBHOCTI Ta PENPONYKTHUBHUX
TNOKa3HMKIB Y IypiB.

4.7 3naTHiCT BIVIMBATH HA MIBHAKICTE peakuii mpu kepysauni aBTOTpaHcnopToM aGo
iHIIMMH MexaHizMaMu.

He 6yno mposemero mocmimxens mono BIUIMBY JIeBOQIOKCALMHY Ha 3HATHICTH KepyBaTH
aBTOTPAHCIOPTOM 200  iHWMMK  MeXaHisMamu. Jleski  1oGiumi peakuii  (Hampukiag,
3alaMOPOYEHHs/BEPTHIO, COHIIUBICTD, IOPYILEHHS 30py) MOXYTh NOPYIIyBaTH 3NAaTHICTH MAllicHTa
A0 KOHUEHTpalii yBaru i MBHAKiCTE foro peaxuii I, TAKAM YMHOM, 3yMOBIIIOBATH I1i/BHINEHHUIi
PU3HK y THX CHTyallisiX, KONMM Wi SIKOCTI MalOTh OCOGIMBO BE/IMKE 3HAYCHHS (Hanpuknan, npu
ynpaBiiiHHi aBTOMOGineM a60 poGoTi 3 MeXaHi3MaMH).

4.8 IloGiuni peaxuii

ITo6iuni peaxuii, sk MiniMym nop’szani 3 JIKYBaHHAM J1eBOQIOKCAIMHOM, NEepeNiveHi HIKYe 3a
CHCTEMaMM Oprai3my, KJacoM OpraiB Ta 4actoTor. OmiHKH YaCTOTH y OaraTboX BHMamKax
0asyloTbCs He Ha JOCTATHEO MaciTaGHHX PaHZOMi30BaHHX AOCIIMKEHHAX, & Ha ommy0JIiKOBaHUX
AAHHX, OTPUMAHHUX y micaspeecTpawiiinuii nepiox. IHOAI MaHi yacToTH He MOHa OLiHUTH. YacToTH
BUSHAYAIOTBCA SK: Ayke yacto (>1/10), yacto (>1/100, <1/ 10), Hewacto (>1/1000, <1/100), piako
(21/10000, <1/1000), myxe pizko (<1/10000), Hesigomo (He mMoxe GyTH OLiHEHO 3a HagBHHMHU
AaHUMH). 3BEPHITH YBary, IO YaCTOTH CTOCYIOTBCS KOPOTKOYACHHUX KyPpCiB JliKyBaHH (<1 Micss).

Knacudikauis |Yacro (Bia Heuacro (Bix Pinxo (Bix Hesinomo (e moxe
3a opramamu i | 21/100 xo <1/10) | >1/1000 o <1/100) [>1/10000 xo OyTH ouiHeHo 3a
CHCTEMaMH <1/1000) HASIBHHMH TaHHMH)
Ingexuii Ta I'pubkoBa iHdekuis,
1HBasi{ BKJIIOYAIOYH
indexuio rpubkamu
poay Candida
PesucrentnicTs
NaTOreHHUX
MiKpoopraHizmis
3 60Ky cucteMu Jletikomnenis Tpom6Gouuronenis
KpOBi Ta n1iMpu Eosunoinis Helitponenis
DeémojiiTnuna aemis \,
3 6oky iMyHHOT AHriOHeBpoTHYHHI _|/AHadinakTHIHKH mOKY,
=Py TR
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JleBodiokcanun TalJIeTKH, WO AncnepryoTses mo 100 mr WHOPAR wuacruua 4
(Mixkpo Jla6e Jlimiten), TB356 Bepesens 2020
CUCTEMH Habpsik AHadinakroinuuit mox®

linepuyTnusicTs
(zuB. po3n. 4.4)

(auB. po3n. 4.4)

Hiyni kommapu

3 Goky AHopekcis linornikemis, I'inepryikemis
MeTabouni3My | 0CO6/HBO y xBOprx | inormikemiuna koma
Xap4yBaHHs Ha ykpoBuii niaGet | (auB. posy. 4.4)
(muB. posn. 4.4)
Ieuxiuni besconns TpuBoxHicTs lenxotuyni peaxuii | Ilcnxotman] peaxuii i3
posnagu* Cnnyranicts (Hanpuknap 3 CaMOIECTPYKTHBHOIO
CBiJJOMOCT] FafoNHHAL IMH, TIOBENIHKOIO, BKIIFOYAIOUK
Hepsosuicts N1apaHoeEr0) cyilnansHy
Henpecis CIPSIMOBaHICTL MHCJIEHHS]
AXHTanis M 1iif (nuB. posz. 4.4)
HesBuuni
CHOBHJIiHHS

3 60Ky HepBOBOI
cucreMu*

["onoBHwMit 6inp
BanamopouenHs

Connusictp
Tpemop
Jucressis

Cynomu (aus. posy.
4314.4)
IMapecresis

Iepudepuuna CEHCOpHa
Heliponaris (quB. poan.
4.4

IMepudepuyna
CCHCOMOTOpHa
Heliponaris (muB. posx.
4.4

IMapocmis, BrmOUaroun
aHOCMiIo

Juckinesis
Exctpanipamigni
posnamu

Are3is

Cunkone

Jo6posikicHa

BHY TPilIHbOYEpenHa
rineprensis

3 60Ky opranis
30py*

Hopymenns 3opy,
TaKi 5K 3aTyMaHeHHs
30py (AHB. po3x. 4.4)

Tumyacosa Brpara 30py
(muB. po3n. 4.4)

3 6oky opranis
CIIyXy i
n1abipuHTY *

Bepturo

JI3BiH y Byxax

Brpara ciyxy
IMopywmenns CIIyXy

3 6oky ceprs

Taxikappis
Biguyrrs
CepUeOuTTS

IInyHoukoBa Taxikapzis,
1[0 MOXe€ MPH3BECTH 110
SYNHHKH Ceplst
IlnynoukoBa aputwmis i
nipyeTHa Taxikapzis
(moBizomnsnn
TIEPEBAXHO Y MAL[i€HTIB 3
(bakTopamu PM3UKY
TIOIOBKEHHSI iHTepBaTy
QT)

ITonossxennit iHTepBan
QT na EKT (muB. posn.
44i4.9)

3 60Ky cynnn

Tinvxu 05 6/

dopm: bnebit

lnotensis
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Jleognokcauun tabnerku, mo aucnepryrorses o 100 mr WHOPAR uacruna 4

(Mixpo JIa6c Jlimiten), TB356 Bepesens 2020
3 Goky Hucnroe Bponxocnazm

JMXaTbHOT AJNepriyHuit NHEBMOHIT
CHCTEMH

3 boky Hiapes bine y xwuBoti I'emopariuna niapesi, mo
IIIyHKOBO- bmoBanns Hucnerncis y oyxe piakicHux
KHILIKOBOI'O Hynota 31yTTS KHBOTA BUIIaJIKaX MOXE CBiAYHUTH
TPaKkTy 3anop TIPO €HTEPOKOJIIT, Y TOMY

YHCII TIceBOMEMOpa-

HO3HUH KOJIT (OUB. po3.

4.4)

ITankpearur
lenarobiniapui |ITigeumenns MinBunenns JKOBTAHHISA i TsKKe
posnanu TIOKa3HUKIB 6inipy6iHy Kpoi YPaXXEHHS NeYiHKH,

NEeYiHKOBHX BKJIFOYAIOYH BUIAIKH
€H3MMiB JIETaJIBHOI rocTpoi
(AJIT/ACT, NEYiHKOBOT

Jy>KHa HEOCTaTHOCTI,
docdarasa, ITT) NIePEBAXKHO Y MAL€HTIB i3

TSDKKHMH OCHOBHHMHU

3aXBOPIOBAaHHSIMH (IHUB.

posn. 4.4)

I'enatut
3 60Ky 1wKipH Ta Bucunanns Toxcuunmii
i ALIKipHOT Caep0ix eniaepManbHuil HeKpoi3
TKaHHHHU® Kponus’suka cunapoM CrieHca-

Iineprigpos JxoHCcoHa

Mynsrudopmua eputemal

Peakuii potouyrmmsocti

(auB. pozx. 4.4)

JleHKonuTOKIACTHYHMI

BacKyJIiT

CromMatut
3 Ooky Aptpanris VpaxeHHs Pa6romioniz
CKEJIETHO- Miauris CYXOXKHIUIA (IHB. Po3spus cyxoxumns
M’S30BO] Ta po3n. 4.314.4), y (Hanpuknaz axinnoBoro
cnonyqu TOMY My TeHuHiT | CYXOKUIIA) (AUB. posy.
TKaHUH HaTpHKIAL 14).3 14.4) ’

aximmoBoro N e
Pozpus M’s3iB
cy’xox(pm.rm) _ ApTpHT
M’ 130Ba ciabkicTs,
110 MOXE MaTu
BHAYEHHS 15
MaLieHTiB 3
MiacTeHi€ro rpasic
JUB. po3a. 4.4)
3 6oky . 30inbIIeH s ["ocTpa HupKoBa
CEYOBHIILHOT KpEaTHHIHY B HEeZIOCTATHICTS
CHCTEMH CHpOBATLi KPoBi HATPUKITa]
BHACJTi IOK
iHTepCTHILianbHOrO
HedpHTy)
3araneni Tinvxu ons e/s Acrtenis [Mipexcis
NOPYLICHHS i dopm: Peakuis y
CTaHu y micui | micui indysii
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Jlerognokcauun Tabrerky, uo aucnepryiorscs mo 100 mr WHOPAR uacruna 4
(Mikpo Jla6c Jlimiten), TB356 Bepesenn 2020

BBeJeHHS* (6inb,
NOYEPBOHIHHS)
*AHadinakTiyni Ta anadinakToinHi peakuii MoXyTb iHONI BHHUKATH HABITH MiC/Is NEPIIOT T03H.
*IIIkipHO-CIIH30Bi peaxuii MOXyTb iHOJi BHHHKATH HaBITH mic/s HEPIIOi 103H.

*TToBinoMisiocs npo aysxe PiAKiCHi BHIazku TpuBanoi (1o Micsmuis a6o POKiB) iHBaJi qu3anii Ta moTeHuiiiHO
HEOOOPOTHHX Cepio3HMX MOGIUHHX Peaxuiif, mo BIINBAIOTL Ha pisHi, iHoxi JAeKiNbKa, CHCTEM OpraHismy
(BKIMIOUarouH Taki peakuii, sk TEHIUHIT, PO3PHB CyXOXKHILIS, apTpairis, 6inb y KiHuiBKax, nopyweHns XOIIH,
HEBpOMaTii, MoB’s3ani 3 mapecresiero, JETpeciero, BTOMO, MOPYIICHHSIM MaM’sITi, MOPYIIEHHAMH CHY,
TIOPYIICHHSM CITyXy, 30Dy, CMaKy Ta 3amaxy), y 3B’SI3KY i3 3aCTOCYBaHHSIM XiHOJOHIB Ta ¢ropxinomnonis y
ACAKUX BUMA/KAX, HE3AMEKHO Bi/l HATBHUX (GaKTOPIB PH3HKY.

IHwi nmo6Giuni peakuii, acowiifosani i3 3aCTOCYBaHHAM ()TOPXiHONOHIB, BKJIIOYAIOTH HAMAMM nopoipii y
nauieHTiB 3 nopdipiero.

Hanauus nosimomnens PO MiJ03pIOBaHi MoGiuni peakilii Ha 3apeectpoBaHwuii JiKapCeeKil 3acif e
Ayxe BaxiunBuM. Lle nae 3mory Bimcrexysatu CIIBBIIHOWICHHS KOPUCTB/PU3HK JNiKapChKOro
3aco0y. MeauyHUX npauiBHMKIB TPOCATE MOBIJOMIATH PO MiA03pIoBaHi 10GiYHi peakuii Ha
Tpenapar 3riiHO YMHHOTO 3aKOHOJABCTBA.

4.9 TlepenosyBanus

3rilHo0 3 JOCIIMKEHHAMH TOKCHYHOCTI Ha TBapUHAaX abo KIiHIYHUMH (apMaKoIOriYHUMH
AOCIIKEHHSMH, TPOBEACHUMH i3 HaATEepanieBTUYHUMHU J03aMH, HalOiIbI BasKIUBI O3HaKH, IO
MOXYTb OYIKyBaTHCA micjs TOCTpOro  mepenosysanHs Jlesonokcauun TaGnerok, mo
Aucrnepryrotecs no 100 mMr - me cumnTomMu 3 00Ky ueHTpanbHOI HepBOBOY CHUCTEMH, TaKi fAK
CIUTYTaHICTh CBiJOMOCTI, 3alaMOpOYCHHS, IOPYIICHHS CBiJOMOCTI Ta CyIOMHI Hananau, 30ibIIeHHS
inTepBainy QT, a TaKo K IITYHKOBO-KHIIKOB Peakuii, Taki Ik Hy0Ta Ta epo3ii CIM30BHX 0GONOHOK.
Edexru 3 Goxy IIHC, kmouaroun CIUIYTaHICTb CTaHy, CYIOMHM, TalIOUMHALIIO Ta Tpemop,
CIIOCTEPIraIncs B MiCIAMapKETHHIOBHX A0CIIIKEHHAX,

Cneundivnoro antuaory Hemae, V pasi mepenosyBaHHS ciin NIPOBOJAMTH CUMITOMATHYHE
nikyBaHHs. Heo6xiguuii MoHitopunr EKT' wyepes MosxiuBicts NpONOBKCHHs iHTepBany QT.
AHTauuaHi 3acobu MOXYTb 3aCTOCOBYBATHCS JUIA 3aXHCTy WITYHKOBOT CNM30BOL. I emozianis,
BKIIIOYAIOYH nepuToHeanbuuii nianis Ta XAITJI, He edeKTHBHI U1 BUBeIeHHS neBodIoKcauuHy 3
Oprasismy.

5. ®APMAKOJIOI'TYHI BJAACTUBOCTI

5.1 ®apmakoaunamiuni BaacTHBOCTI

®PapmakoTepaneBTHuHa rpyna: AnTubakTepianbHi 3aco6H ;1A cHCTEMHOro 3aCTOCYBaHHS.
DTOPXiHONOHH.

Kon ATX: JOIM A12

JleBodokcauun — e cunTeTHYHMI aHTubaKTepiaibHuil 3aci6 i3 rpynu ¢ropxiHosonis, S (-)
CHaHTIOMep paleMiqHoro JiKapchKOro 3acoby odrokcanuny.

Mexanizm oii
JleBonokcauns Mae in vitro akTuBHicTS npotd M. Tuberculosis, a Takosx NPOTH LIHPOKOTrO CHEKTPY
TPaMNOSHTHBHUX Ta IPaMHETaTHBHUX 30YIHHUKIB. Bakrepununna nis nesodnoxcauuny na M. Tuberculosis e
pesynbTaToM iHribysanus JTHK-ripasu, komoBaHol renam gyrA Ta gyrB.

MexoBi 3HaueHHs MminiManpHO} iHriGyrouoi KoHueHTpauii (MIK) neBodnokcanuny mis kninigamx
i3oyaTiB M tuberculosis, 3a nauumu JOCIKeHb, 3HAXOMATLCA B z(ianazorii

CropiHka 13 317
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OCHOBHHH MeXaHi3M pPEe3HCTEHTHOCTI € HACHiZKOM MyTaLii y reHax gyrA. Ilepexpecna
PE3UCTEHTHICTb Mixk PTOPXiHOJIOHAMH BUHHKAE OCHTB YacTo, alle He € YHIBEpCabHOIO.

Kniniuna epexmusnicme
Hocein  nikyBaHHA MyJNBTHPE3HCTEHTHOrO TyOepKy/b03y JeBO(IOKCAMHOM B paMKaX KJIiHIYHHX
BUIPOOYBaHb OOMEXEHHH.

5.2 ®apmakokineTHyni BaacTuBocTi

PapmakoKiHeTHKa JIeBOodhIOKCALMHY

3arajom
JleBodhioKCalMH NpH MepopanbHOMY TpHIfOM LIBH/KO Ta MakiKe TOBHICTIO
BCMOKTY€TBCS, IPH LIbOMY IiKOBi KOHIIEHTpALii y MmiasMi KpoBi
JI0CSATaOTHECS NPOTAroM 1-2 rogus.

THornuuanns

AGcomoTHa 61010CTYNHICTD Maiixe 100%

[NepopanbHa GiofOCTYNHICTE Maiixe 100%

(XapuoBuii BIIMB Hemae k11iHi4HO 3Ha4yLI0r0 XapYOBOro BIHBY.

Poznopia

O6'eM posnoniny (cepeaniit) Bin 74 no 112 1

3B’ s13yBaHHS 3 Ginkamu mnasmMu 24 - 38% 3B’SI3Y€ThCSA 3 6iJIKOM CHPOBATKH KPOBi
KPOBI in vitro
Posnoxin B TkKaHuHax KoHuenTpauis B nerensx: Bix 2,4 10 11,3 Mkr/r npotsirom 24 roaus mcis
0ZIHOPa30BOI1 NepopanbHoi 1031 500 Mr ( 2—5-KpaTHe HepeBUILEHHS
KOHLIEHTpALil B 11a3mi)

[loraHe NpOHUKHEHHS B CIUHHOMO3KOBY piguHy

MeTaGoJtizm
JleBoduokcanun MeTaGomizyeThes yske HE3HAYHOO Miporo. MeTaGomnith:
TUCMETHII- JIEBO(IIOKCALMH | JIeBodokcauH-N-0KCH, CTAHOBJIATH
MEHLIE 5 % J03H NPEnapary i BUAINSIOTHCS 3 CEUerO.
AKTUBHHI MeTaGoutiT(n) Hemae
Bupenenus
TepMiH HanmiBBUBEICHHS 6 - 8 rogun
Cepennili cucteMumif knipenc  (Cepepniit 3aranpHuit KJIipeHC Tina npubausHo Bix 144 1o 226 mn/ xs
Cl/F) HupkoBsuif kiiperc npu6ansso Bix 96 mo 142 M/ xB
% 1031, 1110 BUBOAUTECS 3 cevero P> 85%
%0 1O3H, 1110 BUBOJUTHCA 3 <4%
eKaniamMu
DapmakoKiHeTHYHA [IposiBisie niniitHy GapmakokineTnky y aiamasoni 103 Big 50 J1o 1000 mr.
MMiHiAHICTD
B3aemonii 3 inmmumu JgikapebkaMu 3acobamu (in vitro)
Tpancnoprepu - Hemae cy6erpary a6o inri6itopa.
DepmenTH - Hemae cy6erpary a6o inriGiTopa.

DapmakoKiHeTHKa B 0COGNHMBUX TIOMYISAIIIX

T'enoep i paca

Kniniuno 3Hauymux ¢apmakokiHeTHUHHX BiIMiHHOCTEH, 0GyMOBIEHHUX
BUSIBJICHO.

Hayienmu nimnvozo eixy.

CropiHka 14 317




158

Jlesodnokcanun Talnerky, mo aucnepryroTsest no 100 mr WHOPAR uacruna 4
(Mikpo Jla6c Jlimitex), TB356 Bepesens 2020

Hemae 3naunux sinminnocreii Y dapmakokineruui NeBOGIOKCALMHY Y MOJOALIHX NAaLieHTIB |
NalieHTIB JiTHLOrO BiKy, Kpim BIAMiHHOCTei1, 0B’ A3aHNX i3 KJIipeHCOM KpeaTuHiHy.
Hayienmu 3 nuprosoro Hedocmammuicmio,

301IbIIy€eThCS 51K MOKasano y Tabnuui Huxye:

Kiripenc KpeaTuHiHy <20 20-40 50-80
Hupkosuii knipenc 13 26 57
ITepion HalliBBUBEEHHS 35 27 9

Hopywenns @ynxyii nevinxy
DapMakoKiHeTHUHHX AOCIIKEHb Y TaLicHTIB 3 NEYiHKOBOIO HENOCTATHICTIO HE INPOBOIUIIOCE.
Yepes obMexenuii metaGonizm neBogoKcauuny, He OUiKy€ThCs, 110 NopymeHHs GyHKUiT meuinky
BIUIMBaTUMYTh Ha apmakokinernky neBodiIoKcaLuny.

Himu

I[leniarpuyni Nali€HTH BHMBOAMIU JeBodIoKcauy IIBHAIIE, HiX Jopoci NalieHTH, 1o
TMPU3BOMMIIO 10 HUKYOI €KCIIO3HLIi] Yy Tnasmi, Hix y AOPOCIUX, M) ONHAKOBO] NPUAHATOL 103M y

5.3 JMokniniyui JaHi 3 6e3nexn

3azanvna moxcuynicme

Ak i inmi ¢ropxiHonouu, JIeBOGIIOKCALINH BUABIAB BIUIMB Ha Xpsmi (myxupi Ta TIOPOXXHUHHM) y
mypis i cobak. 1]j pe3ynbTati Oyau Ginbm nomitki Y MOJIOJHX TBapHH.

Hoxkuiniuni gani we TI0Ka3anu 0cobuBy Hebe3neky ns moneii Ha OCHOBI TpamUIiHuX JOCTiI)KEHD
TOKCHYHOCTI 0AHOPA30BOI 103H, TOKCHYHOCTI NPH MOBTOPHiii 1031, KaHIEPOTeHHOr O NOTeHUiamy Ta
TOKCHYHOCTI AJIs PO3MHOMEHHS Ta PO3BHTKY.

Mymazennicmo/ Kanyepozennicme

JleBodmokcauun ne BUKIIMKaB FeHHUX MyTalliii y OakrepianbHiil uu xriTHm] CCaBLiB, ane iHayKyBaB

BiTHecTH 10 iHriOyBaHHs Tomoizomepasu II. Tectu in vivo (MikponykJeyc, CECTPUHCHKHIL
XpPOMaTUAHMI OOMIH, mo3annaHoBuii cunres JIHK, nominanTHi neranpmi TECTH) HE BHUABJILIU
TEHOTOKCHYHOrO MoTeHuiany. Hocnimkenns Ha mumax TIOKasau, 10 neBodIOKCAUH Mae
doTorokcHuny axTHBHiCTE JUMIIG 'y Q1yXe BHCOKHMX J03ax. JleBodnokcannn e BuspngR
TCHOTOKCHYHOrO NOTeHUiany B aHawisi Ha doromyrarennicrs, i pix SHIKYBAB PO3BHTOK MyXJIUHH y
AOCIiKEHH] Ha (oTokapumHorennicrs.

Penpodyxmusna moxcuunicm

JleBodiiokcauun He CIIPUYMHSB TOTipIIEeHHs bepTunbHOCT] Ta PCTIPOXYKTUBHUX MOKA3HMKIB y
IMypiB, a eauHUIi iioro ebekT penpoxykTHBHO] TOKCHYHOCTI Ha muig Gysa 3aTpUMKa J03piBaHHS
BHACII 10K TOKCHYHOCT] 1151 Mmarepi.

6. ®APMALEBTHYHI XAPAKTEPUCTHKH
6.1 Cnucok JOMOMIXKHUX Pe4oBHH

Lemonoza MiKPOKpHCTaiuHa

Harpiro KpockapMmerosa

Iinpomenosa

Kpemnito nmiokeun KOJIOiiHMit 6e3Boquumit

Creapat maruiso.

Cykpanosa

Cropivka 15317
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Apomaru3aTop aHaHacOBuil

6.2  Hecymicuicme.
He omucano.

6.3  Tepmin npuoamnocmi,
36 MicswuiB

6.4  Ymosu 36epiranns.
30epiraru npu Temneparypi He Bume 30° C.

6.5  VYnakoBka

bnicmepna ynaxoexa
Erionamin taGnerku, mo AUCHCPryIOTbCA MO 125 MI BUIYCKAETBCA Y MPO30PUX Omicrepax i3 [IBX /
IIE / IBaK-Amo Ha 14 Tabnerok a6o ua 10 Tabnerok. Ilo 1 a6o no 10 6rnicrepis yIakoBaHi y
KapTOHHY KOpOOKy.

6.6 Oco6.mBi BHMOrH moao yTHJII3anii

Hemae oco6uBux Biumor

Bynb-sxnit HeBukopucTanumii NPOAYKT abo BiAXOAM Ciif yTumisyBatn BIMOBIAHO 10 MicLEBHX
BUMOT

7.  IIOCTAYAJBHUK

Mikpo Jla6c Jlimite

Ne 31, Peiic Kopc Poyn

Banranop 560 001, Kapuaraka

Innis

Ten.: +91-80-2237 0451 mo 2237 0457
Qaxc: +91-80-2237 0463

Email: info@microlabs.in

8. PE®EPEHTHHII HOMEP BOO3 (ITPOTPAMA NPEKBAJII®IKALIL BOO3)
TB356

9. JATA IIEPUIOI ITPEKBAJII®IKAIIIT
22 xoBTHs 2019 p.

10. JTATA OEPELJISIAY TEKCTY
bepezens 2020
Cnucox stitepatypn:

3arajibHe NOCHJIAHHSA 1S miel KXTIT:
(Pozgnin 4.1, 4.2)

C T4
2 o
Q‘f 9;‘7ﬁdate).{ A

1. WHO consolidated guidelines on drug-resistant tuberculosis treatment (2
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Available at:https://apps.who.int/iris/bitstream/handle/10665/31 1389/9789241550529-
eng.pdf?ua=1

2. Companion handbook to the WHO guidelines for the programmatic management of drug-
resistanttuberculosis- 2014. Available at:
http:/apps.who.int/iris/bitstream/10665/130918/1/9789241548809 eng.pdf?ua=1&ua=1

3. Management of MDR-TB: a field guide: a companion document to guidelines for
programmatic management of drug-resistant tuberculosis: integrated management of
adolescent and adult illness(IMAI) (2009). Available at:

http://apps.who.int/iris/handle/10665/44163

4. American Thoracic Society, CDC and Infectious Diseases society TB treatment
guidelines, 2003.Available at: http://www.cdc.gov/mmwr/PDFE/rr/rr5211 .pdf
5. European SmPC Tavanic. Available at:

http://www.ema.europa.eu/docs/en GB/document library/Referrals _document/Tavanic/WC501
2779 9.pdf

6. Levaquin, US Prescribing Information. Available at:
https://www.accessdata.fda.gov/drugsatfda docs/label/2016/ 020634s067.0206355073.021721
s0341bl.pdf

Poznin 4.5

7. Yamaguchi H, et al. Chemotherapy 2007;53:85-103

8. JahyeK, et al, Drug Metab. Pharmacokinet 2009;24:167-74
9. Hori§, et al. J Infect Chemother 2003;9:314-320

Po3nin 5.1

10. Angeby K et al. J AntimicrobChemother 2010; 65: 946952
11. Rodriguez JC et al. Int J Antimicrob Agents 2001;3:229-31

12. Rodriguez JC et al. Int J Antimicrob Agents 2002;20:464-67
13. Gumbo T Antimicrob Agents Chemother 2010;54:1484-1491

Web links last accessed 10 March 2020.

Detailed information on this medicine is available on the World Health Organization (WHO) web
site:https://extranet.who.int/prequal/ .

CropiHka 17 317




.y iers jer jor
%/ AL OF oty G2

Levofloxacin 100 mg Dispersible Tablets WHOPAR Part 4 March 2020

(Micro Labs Ltd), TB356

WHO-PQ RECOMMENDED

SUMMARY OF PRODUCT CHARACTERISTICS

T uis summary of product characteristics focuses on uses of the medicine covered by WHO'’s Prequalification
T .am - Medicines. The recommendations for use are based on WHO guidelines and on information from
siringent regulatory authorities (term to be revised).

The medicine may be authorised for additional or different uses by national medicines regulatory
a thorities.
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1. NAME OF THE MEDICINAL PRODUCT
[TB356 trade name]*

2. QUALITATIVE AND QUANTITATIVE COMPOSITION
Each dispersible tablet contains 100 mg of levofloxacin (as hemihydrate).

3. PHARMACEUTICAL FORM
Tablets

Light yellow to yellow-coloured, circular, flat faced bevelled edge, uncoated tablets with deep break line on
one face and shallow convex with ‘LDT’ debossing on other face.

The tablet can be divided into equal doses.

4. CLINICAL PARTICULARS

4.1 Therapeutic indications

[TB356 trade name], in combination with other antituberculosis drugs is indicated in children under 15
years of age for the treatment of tuberculosis caused by Mycobacterium tuberculosis.

It is used, in combination with other antituberculosis drugs, for:

1. First line treatment of rifampicin-sensitive, isoniazid-resistant tuberculosis
2. Multi-drug resistant tuberculosis (MDR-TB)

It should be used only if first-line drugs for treating tuberculosis are inappropriate due to resistance.

Consideration should be given to official treatment guidelines and recommendations for tuberculosis.
Official guidance will normally include WHO and local health authorities’ guidance

This product is intended for use in children. Nevertheless, information is included on risks relevant to
adults (for example, use in liver disease, pregnancy and breast-feeding); this provides access to the
Jull information.

4.2 Posology and method of administration
Children weighing less than 24 kg and under 15 years of age:
The recommended daily dose is 15 to 20 mg/kg bodyweight.

Dosing recommendations for patients below 15 Yyears (given twice daily in divided doses)

Weight of 5-6 kg 7-9 kg 10-15 kg 16-23 kg Usual
patient upper daily
dose
Number of 1 1.5 20r3 3or4 15¢g
tablets per day (100 mg) | (150 mg) (200 mgor | (300 mg or
300 mg) 400 mg)

Special populations

Renal impairment

" Trade names are not prequalified by WHO. This is the national medicines regulatory agency’s responsibility.
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For patients with an estimated creatinine clearance < 30 ml/min, with or without haemodialysis, the
dose should be reduced to 750-1000 mg given three times per week.

Hepatic impairment
No adjustment of dosage is required.
Elderly

No adjustment of dosage is required in the elderly, other than that imposed by consideration of renal
function.

Missed dose and vomiting after a dose

It is important that the patient takes the medicine regularly as prescribed. Missing doses can increase
the risk of resistance to levofloxacin and reduce its effectiveness.

The ﬁaﬁént should take a missed dose if it was due fewer than 12 hours ago. If more than 12 hours
have passed since the dose was due, the patient should omit the missed dose and take the next
scheduled dose at the usual time. The patient should not take a double dose.

If the patient vomits within 1 hour of taking [TB356 trade name], the patient should take an extra dose.
If vomiting occurs more than an hour after taking the dose, the patient does not need to take an extra
dose and can take the next dose as usual when it is due.

Method of administration
Oral use

The required number of [TB356 trade name] should be dispersed in about 50 mL water in a glass or
beaker and the entire mixture should be swallowed. To ensure that the child takes the full dose, the
glass or beaker may be rinsed with a small quantity of additional water for the child to drink.

The tablets may be taken with or without food. (See also section 4.5).

4.3 Contraindications
[TB356 trade name] are contraindicated:

® in patients with hypersensitivity to levofloxacin, other quinolones or to any of the excipients
® in patients with epilepsy

* inpatients with history of tendon disorders related to fluoroquinolone administration

® known or suspected risk for prolonged QT-interval

® inchildren under 5kg during pregnancy

® inbreast-feeding women

44 Special warnings and precautions for use

Tendinitis and tendon rupture

Tendinitis may rarely occur. It most frequently involves the Achilles tendon and may lead to tendon
rupture. It may occur at any time during therapy and also several months after discontinuation of
treatment. The risk of tendinitis and tendon rupture is increased in the elderly, and in patients using
corticosteroids. Close monitoring of these patients is therefore necessary if they are prescribed
levofloxacin. All patients should consult their health care provider if they experience symptoms of
tendinitis. If tendinitis is suspected, treatment with levofloxacin must be halted immediately and
appropriate treatment (e.g. immobilisation) must be initiated for the affected tendon.

Clostridium difficile-associated disease

Page 3 of 14
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I
o

immediately, and appropriate freatment initiated without delay (e.g. oral vancomycin). Products
inhibiting peristalsis are contraindicated in this clinjca] situation.

Patients Predisposed to seizyres
Levofloxacin is contraindicated in patients with a history of epilepsy and, as with other quinolones,

should be used with caution in patients predisposed to seizures, such ag patients with pre-existing

Patients with G-6- Pphosphate dehydrogenase deficiency
Patients with latent or manifest defects in giucose-é—phosphate dehydrogenase activity may be prone
to haemolytic reactions when treated with quinolone antibacteria] agents, and so levofloxacin should

Patients with renal impairment
Since levofloxacin is excreted mainly by the kidneys, the dose of levofloxacin should be adjusted in
patients with renal impairment (see section 4.2).

Hypersensitivity reactions
Levofloxacin can cause serious, potentially fata] hypersensitivity reactions (e.g. angioedema up to
anaphylactic shock), occasionally following the initia] dose (see section 4.8). Patients should
discontinue treatment immediately.

Severe bulloys reactions

Cases of severe bullous skin reactions such as Stevens-Johnson syndrome or toxic epidermal
necrolysis have been reported with levofloxacin (see section 4.8). Patients should be advised to contact
their health care provider immediately prior to continuing treatment if skin or mucosal reactions occur.

Dysglycaemia

As with all quinolones, disturbances in blood glucose, including both hypoglycaemia and
hyperglycaemia have been reported, usually in diabetic patients receiving concomitant treatment with
an oral hypoglycaemic agent (e.g., glibenclamide) or with insulin. Cases of hypoglycaemic coma have
been reported. In diabetic patients, carefy] monitoring of blood glucose is recommended (see section
4.8) .

Patients treated with Vitamin K antagonists

Due to possible increase in coagulation tests (PT/INR) or bleeding in patients treated with levofloxacin
in combination with a vitamin K antagonist (e.g. warfarin), coagulation tests should be monitored
when these drugs are given concomitantly (see section 4.5).

Psychotic reactions

Page 4 of 14
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OT interval prolongation
Caution should be taken when using fluoroquinolones, including levofloxacin, in patients with known
risk factors for prolongation of the QT interval such as:

~ congenital long QT syndrome

— concomitant use of drugs that are known to prolong the QT interval (e.g. Class IA and III

populations.

Peripheral neuropathy

Sensory or sensorimotor  peripheral neuropathy has been reported in patients receiving
fluoroquinolones, which can be rapid in its onset. If the patient experiences Symptoms of neuropathy,
levofloxacin may be continued only when the benefits are considered to outweigh the risk of

Patients with myasthenia gravis

Levofloxacin should be used with caution in patients with myasthenia gravis because the Symptoms
can be exacerbated. Fluroquinolones, including levofloxacin, have neuromuscular blocking activity
and may exacebate muscle weakness in patients with myasthenia gravis. Post marketing serious
adverse reactions, including deaths and the requirement for respiratory support, have been associated
with fluoroquinolone use in patients with myasthenia gravis.

Opiates

Vision disorders .
If vision becomes impaired or any effects on the €yes are experienced, an eye specialist should be
consulted immediately (see sections 4.7 and 4.8).

Superinfection
The use of levofloxacin, especially if prolonged, may result in overgrowth of non-susceptible
organisms. If superinfection occurs during therapy, appropriate measures should be taken.

Interference with laboratory tests

In patients treated with levofloxacin, determination of opiates in urine may give false-positive results,
It may be nhecessary to confirm positive opiate screens by more specific method. Levofloxacin may
inhibit the growth of Mycobacterium tuberculosis and, therefore, may give false-negative results in the
bacteriological diagnosis of tuberculosis.

Paediatric population
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4.5

children and adolescents with A7 tuberculosis infection if the benefit is considered to exceed the risk
and there are no treatment alternatives,

Aortic aneurysm ang dissection

Epidemiologic ?S’fudi'e‘s"r'epoi'f an increased risk of aortic: aney

ﬂuoroquinolon&s, particularly in the older population.

Therefore, ﬂuoroquinolones should only be used after careful benefit-risk assessment and after
consideration of other therapeutic options in patients with positive family history of aneurysm disease,
or in patients diagnosed with pre-existing aortic aneurysm and/or aortic dissection, or in presence of
other risk factors or conditions predisposing for aortic aneurysm and dissection (e.g. Marfan
syndrome, vascular Ehlers-Danlos syndrome, Takayasu arteritis, giant cell arteritis, Behcet's disease,
hypertension, known atherosclerosis).

In case of sudden abdominal, chest or back pain, patients should be advised to immediately consult a i

physician in an emergency department.

Very rare cases of prolonged (continuing months or years), disabling and potentially irreversible
serious adverse drug reactions affecting different, sometimes multiple, body systems (musculoskeletal,
nervous, psychiatric and senses) have been reported in patients receiving quinolones and
fluoroquinolones irrespective of their age and pre-existing risk factors, [TB356 trade name] should be
discontinued immediately at the first signs or symptoms of any serious adverse reaction and patients
should be advised to contact their prescriber for advice.

It is important to consider the contribution of excipients from all the medicines that the patient is
taking.

Interaction with other medicinal products and other forms of interaction

Iron salts, magnesium- or aluminium-containing antacids, didanosine
Levofloxacin absorption is significantly reduced when iron salts, magnesium- or aluminjum-

iron salts, zinc salts, magnesium- or aluminium—containing antacids, didanosine (only didanosine
formulations with aluminium or magnesium containing buffering agents) should not be taken within 2
hours before or after administration of [TB356 trade name].

Sucralfate

sucralfate. If the patient is to receive both sucralfate and [TB356 trade name], it is best to administer
sucralfate at least 2 hours after the administration of [TB356 trade name].

Theophylline

Co-administration with nonsteroidal anti-inflammatory drugs (NSAIDs) may potentiate the risk of
central nervous system toxicity sometimes associated with fluoroquinolone use, The interaction has
been reported most often with enoxacin. It may occur with other fluoroquinolones as well but is poorly
documented. Patients with a history of seizures may be at greater risk. (see also section 44)
Levofloxacin concentrations were about 13% higher in the presence of fenbufen than when
administered alone.

Page 6 of 14
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Probenecid and cimetidine -
Probenecid and cimetidine had a statistically significant effect on the elimination of levofloxacin. Tiie
renal clearance of levofloxacin was reduced by cimetidine (24%) and probenecid (34%). This is
because both drugs are capable of blocking the renal tubular secretion of levofloxacin. However, at the
tested doses in the study, the statistically significant kinetic differences are unlikely to be of clinjca]
relevance. Still, caution should be exercised when levofloxacin is co-administered with drugs that
affect the tubular rena] secretion such as probenecid and cimetidine, especially in renally impaired
patients,

Cyclosporin
The half-life of cyclosporin was increased by 33% when co-administered with levofloxacin.

Vitamin KX antagonists

Increases in coagulation parameters (as measured e.g. by PT/INR) or bleeding, which may be severe,
have been reported in patients treated with levofloxacin in combination with a vitamin K antagonist
(e.g. warfarin). Therefore, coagulation parameters should be closely monitored in patients treated with
vitamin K antagonists (see section 4.4),

Interactions with Jood and drink
There is no clinically relevant interaction with food, [TB356 trade name] may therefore be
administered regardless of food intake,

45 Fertility, Pregnancy and breastfeeding
Women of childbearing PpotentialPregnancy should be avoided in women treated with levofloxacin,
Adequate contraceptive measures should be taken.

Pregnancy

Fertility
Page 7 of 14
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No human data on the effect of [TB356 trade name] on fertility are available. Levofloxacin caused no
impairment of fertility or reproductive performance in rats.

4.7 Effects on ability to drive and use machines

4.8 Undesirable effects

System, organ class and frequency. Frequency estimates are in many cases not based on adequately
sized randomised trials, but on published data generated during post-approval use. Sometimes, no
frequency data can be given. Frequencies are defined as very common (= 1/10), common (= 1/100 to
<1/10), uncommon (= 171000 to <1/100), rare (> 1/10000 to <1/1000), very rare (<1/10000), “not
known’ (frequency cannot be estimated from the available data). Note that the frequencies relate to
short-term therapy (<1 month).

Uncommeon
(=1/1,000 to <1/1 00)

System ergan class Not kaown {cannot
be estimated from

available data

(=1/100 to <1/10) (21/10,000 to <1/1,000)

Infections and
infestations

Fungal infection
including Candida
infection

Pathogen resistance
Leukopenia
Eosinophilia

- AnorCXia

Blood an¢ lymphatic
system dis orders

Thrombocytopenia
Neutropenia

Pancytopenia
Agranulocytosis
Haemolytic anaemia
Anaphylactic shock *
Anaphylactoid
shock * (see section

Immune system
disorders

Angioedema
Hypersensitivity (see
section 4.4)

Metabolism and
nutrition disorders

Hypoglycaemia
particularly in diabetic
patients (see section 4.4)

Hyperglycaemia
Hypoglycaemic
coma (see section

Psychiatric Anxiety Psychotic reactions Psychotic disorders
disorders* Confusional state (with e.g. hallucination, | with self-
Nervousness paranoia) endangering

Depression Agitation
Abnormal Dreams
Nightmares

behaviour including
suicidal ideation or
suicide attempt (see
section 4.4
Peripheral sensory
neuropathy (see
section 4.4)
Peripheral sensory
motor neuropathy
(see section 4.4)
Parosmia includjﬂg“
anosmia T
Dyskinesia
Extrapyramidal
disorder Ageusia

Somnolence
Tremor

Dysgeusia

Nervous system
disorders™

Convulsion (see sections
4.3 and 4.4)
Paraesthesia

Dizziness
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f Benign intracranial
hypertension
Eye disorders* Visual disturbances such | Transient vision loss
; as blurred vision (see (see section 4.4)
section 4.4)
Ear and Labyrinth Vertigo Tinnitus Hearing loss
disorders* Hearing impaired
Cardiac disorders Tachycardia, Ventricular
Palpitation tachycardia, which
may result in cardiac
arrest s
Ventricular
arrhythmia and
torsade de pointes
(reported
predominantly in
patients with risk
factors of QT
prolongation),
electrocardiogram
QT prolonged (see
sections 4.4 and 4.9)

Vascular disorders Applies to iv form Hypotension
only:
Phlebitis
Respiratory, thoracic Dyspnoea Bronchospasm
and medi:.stinal Pneumonitis allergic
disorders
Gastro- intestinal Diarrhoea Abdominal pain Diarrhoea —
disorders Vomiting Dyspepsia haemorrhagic which
Nausea Flatulence in very rare cases
Constipation may be indicative of
enterocolitis,
including
pseudomembranous
colitis (see section
4.4)

Pancreatitis
Hepatobi: ary Hepatic Blood Jaundice and severe
disorders enzyme increased bilirubin increased liver injury,
(ALT/AST, including cases with
alkaline fatal acute liver
phosphatase, GGT) failure, primarily in
patients with severe
underlying diseases
(see section 4.4)

Hepatitis
Skin and Rash Pruritus Toxic epidermal
subcutanéous tissue Urticaria necrolysis Stevens-
disorders o Hyperhidrosis Johnson syndrome
Erythema multiforme
Photosensitivity
reaction (see section
4.4)
Leukocytoclastic. ;.

vasculitis ]
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r Stomatitis
Musculoskeletal and Arthralgia Tendon disorders (see Rhabdomyolysis
connective tissue Myalgia sections 4.3 and 4.4)
disorders* including tendinitis (e.g- | Tendon rupture (e.g.

Achilles tendon)

Muscular weakness
which may be of special
importance in patients
with myasthenia gravis
(see section 4.4)

Achilles tendon) (see
sections 4.3 and 4.4)

Ligament rupture
Muscle rupture
Arthritis

Renal and Urinary Blood creatinine Renal failure acute (e.g.

disorders increased due to interstitial
nephritis)
General disorders Applies to iv form Asthenia Pyrexia Pain (including pain

and administration only: in back, chest, and
site conditions * Infusion site extremities)
reaction (pain,
reddening) _}

’Anaphylactic and anaphylactoid reactions may sometimes occur even after the first dose
*Mucocutaneous reactions may sometimes occur even after the first dose

- * Very rare cases of prolonged (up to months or years),

crses irrespective of pre-existing risk factors (see Section 4.4),

disabling and potentially irreversible serious drug
sometimes multiple, system organ classes and senses (including reactions such as
arthralgia, pain in extremities, gait disturbance, neuropathies associated with
depression, fatigue, memory impairment, sleep disorders, and impairment of hearing, vision,
the use of quinolones and fluoroquinolones in some

Other undesirable effects which have been associated with fluoroquinolone administration include attacks or

porphyria in patients with porphyria.

R :porting suspected adverse reactions
continued

after authorisation of the medicinal product is important. It allows
monitoring of the benefit/risk balance of the medicinal product. Health care professionals are

asked to report any suspected adverse reactions to the marketing authorisation holder, or, if available, via the:io 3

national reporting system.

4.9 Overdose

According to toxicity studies in animals or clinical
therapeutic doses, the most important signs

to be expected following acute overdosage of [TB356

trade name] are central nervous system symptoms such as confusion, dizziness, impairment of

consciousness, and convulsive seizures, increases in QT interval as well as gastro

such as nausea and mucosal erosions.

CNS effects including confusional state,
post marketing experience.

-intestinal reactions

convulsion, hallucination, and tremor have been observed in

no specific antidote. In the event of overdose, symptomatic treatment should be implemented.

There is
ECG monitoring should be undertaken, because of the

and CAPD, are not effective in removing levofloxacin from the body.

. PHARMACOLOGICAL PROPERTIES

5.1 Pharmacodynamic properties

Page 10 of 14
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Pharmacotherapeutic group: Antibacterial for systemic use,
ATC code: JOIMA12

Levofloxacin is a synthetic antibacterial agent of the fluoro
of the racemic drug substance ofloxacin.

Mechanism of action
Levofloxacin has in vitro activity against M tuberculosis,

E37
March 2020

fluoroquinolone

quinolone class and is the S (-) enantiomer

as well as against a wide range of Gram-

positive and Gram-negative pathogens. The bactericidal action of levofloxacin against M tuberculosis

results from the inhibition of the DNA gyrase, encoded by the gyr4

The wild
by different investigators to range between 0.125-0.5
arises, it is generally caused by mutations in
class is extensive, though not universal.

Clinical efficacy
Experience of MDR-TB treatment with levofloxacin within

52
Pharmacokinetics of Levofloxacin

Pharmacokinetic properties

and gyrB genes.

-type levofloxacin MIC distribution for clinical isolates of M. tuberculosis has been reported
mg/l. When resistance to fluoroquinolones
&rA. Cross-resistance within the fluoroquinolone drug

clinical trials is limited,

G

eneral

Orally administered levofloxacin is rapidly and almost completely
absorbed with peak plasma concentrations being obtained within 1

-2 hours

|__Absorption

|__-Absolute bioavailability Almost 100%

| _Oral bioavailability Fimost 160%

Food effect

No clinically relevant food effect

Distribution

volume of distribution
(mean)

7410112 L

Plasma protein binding in
itro

24 — 38% bound to serum protein

Tissue distribution Lung concentration: 2.4 to 11.3

500 mg oral dose (2- to 5- fold higher than plasma concentrations)

Poor penetration into cerebro-spinal fluid

mcg/g over a 24-hour period after a single

7

| ¥letabolism

Metabolized to a very small extent

Metabolites: desmethyl-levofloxacin a
< 5% of the dose and are excreted in urine

nd levofloxacin N-oxide account for

None

A :tive metabolite(s)

Eiimination
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Elimination half life 6 — 8 hours

Mean systemic clearance Mean apparent total body clearance approximately 144 to 226 mL/min
__((}VF) Renal clearance approximately 96 to 142 mL/min

% of dose excreted in urine > 85%
| % of dose excreted in faeces <4%

Paarmacokinetic linearity Linear over the 50 — 1000 mg dose range.

| Drug interactions (in vitro)

Tiansporters - No substrate or inhibitor.

Enzymes - No substrate or inhibitor.

Pharmacokinetics in special populations

C'wnder and race
No clinically relevant pharmacokinetic differences due to gender or race have been identified

Elderly
T 2e pharmacokinetic properties of levofloxacin in younger adults and elderly adults do not differ
significantly when creatinine clearance is taken into consideration.

K wmal impairment
The pharmacokinetics of levofloxacin are affected by renal impairment. With decreasing renal function renal
e mination and clearance are decreased, and elimination half-lives increased as shown in the table below:

Fgcr <20 20 - 40 50 - 80
[ CR 13 26 57
LT 35 27 9

E'zpatic impairment

P armacokinetic studies in hepatically impaired patients have not been conducted. Due to the limited

e tent of levofloxacin metabolism, the pharmacokinetics of levofloxacin are not expected to be affected by
hepatic impairment.

F iediatric population
Pediatric patients cleared levofloxacin faster than adult patients resulting in lower plasma exposures than
adults for a given mg/kg dose.

53 Preclinical safety data

C'zneral toxicity

As with other fluoroquinolones, levofloxacin showed effects on cartilage (blistering and cavities) in rats and
dogs. These findings were more marked in young animals.

Non-clinical data reveal no other special hazard for humans based on conventional studies of single dose
tc xicity, repeated dose toxicity, carcinogenic potential and toxicity to reproduction and development.

A utagenicity/ Carcinogenicity

Levofloxacin did not induce gene mutations in bacterial or mammalian cells but did induce chromosome
4 .errations in Chinese hamster lung cells in vitro. These effects can be attributed to inhibition of

tc poisomerase I1. In vivo tests (micronucleus, sister chromatid exchange, unscheduled DNA synthesis,

d »minant lethal tests) did not show any genotoxic potential. Studies in the mouse showed levofloxacin to
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have phototoxic activity only at very high doses. Levofloxacin did not show any genotoxic potential ina
photomutagenicity assay, and it reduced tumour development in a photocarcinogenity study.

Reproductive toxicity
Levofloxacin caused no impairment of fertility or reproductive performance in rats and its only effect on

fetuses was delayed maturation as a result of maternal toxicity.

6. PHARMACEUTICAL PARTICULARS
6.1 List of excipients

Microcrystalline cellulose
Croscarmellose sodium
Hypromellose

Colloidal anhydrous silica
Magnesium stearate
Sucralose

Pineapple flavour

6.2 Incompatibilities
Not applicable

6.3 Shelflife
36 months

6.4 Special precautions for storage
Du not store above 30°C.

6.5 Nature and contents of container
C.ear PVC/PE/PVdC-Alu blister pack of either 10 or 14 tablets. 1 or 10 such blisters are packed in a carton.

$5 Special precautions for disposal and other handling
\7 special requirements.
Any unused product or waste material should be disposed of in accordance with local requirements.

7. SUPPLIER
Micro Labs Limited,
#31 Race Course Road,
Bangalore 560 001, Karnataka,
India.
Tel: +91-80-2237 0451 to 2237 0457
Fax: +91 -80-2237 0463
Email: info@microlabs.in

8 WHO REFERENCE NUMBER (WHO Prequalification Programme)
TB356

9 DATE OF PREQUALIFICATION
22 October 2019

1% DATE OF REVISION OF THE TEXT
March 2020
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